Test Report

REPORT NO. : LPCI/8392/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005

PAGE ¢ 1of3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4501, HFBR-4501Z
Metal : Crimp Ring

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

—

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of
liability, indemnifi and ju 1al issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Tast Repon cannot be reproduced, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd. | WismaSGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Klang Malaysia
(Company No. 63972 M) | t 46 (03) 31652320 f +6 (03) 3165 2329 WWW.sgs.com

! Member of SGS Group




Test Report

REPORT NO. : LPCI/8392/05

CTS REF. ¢ CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE : 20f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description  : Fibre Kitting Parts
Part Number : HFBR-4501, HFBR-4501Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) ppm B:2001 or other acid digestion. 2 ND.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 ND.
ICP-OES after as per US EPA 3052 or
Mercury (Hg) PP 1 ther acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A /7196 A 2 N.D.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL~= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

=
A
CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service priﬁted overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproducad, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd. | Wisma SGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Kiang Malaysia

(Company No. 63972M) | t +6 (03) 31652320 f +6 (03) 3165 2329 Www.sgs.com

Member of SGS Group




Test Report

REPORT NO.
CTS REF.

LPCI/8392/05

: CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005

PAGE ¢ 30f3

Company Messrs. Agilent Technologies Singapore Pte. Ltd.

Test Result

Sample Description Fibre Kitting Parts

Part Number HFBR-4501, HFBR-4501Z

Metal : Crimp Ring

Test Item (s) : Unit Method MDL Result

PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.

NOTE:

(1) N.D. = Not detected (<MDL)

(2) MDL= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

liability, and

This Test Report |s issued by the Company subject to its General Conditions of Service prifwed overleaf. Attention is drawn to the limitations of
i Juri al Issue defined thereln. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd.
{Company No. 63972-M)

Wisma SGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Klang Malaysia
t +6(03) 31652320 f +6(03)31652329  www.sgs.com

Member of SGS Group




Test Report |

REPORT NO. : LPCI/8393(AD-1)/05
CTS REF. . CTS/05/02541/Agilent ()
DATE REPORTED: SEPT 06,2005

PAGE ' : 1of3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchaﬁdise was (ﬁ?ere) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : . HFBR-4503, HFBR-4503Z
Plastic . : Connector

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

_Analysts : Azlina, Hasimah

8GS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Repart is issued by the Company subject fo its General Gonditions of Service printed overleaf. Attantion is deawn fo the limitations of
liabifity, indemnification and juristictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

308 Lahoratory Sarvicss (i) Sdn. Bhd. | Wisma 5GS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Klang Malaysia
(Company No. B3872-4) i b +B(03) 31652320 f +6(03)31652329  www.sgs.com
{

Member of the SGS Group




Test Report

REPORTNO.  : LPCI/8393(AD-1)/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED: SEPT 06,2005
PAGE : 20of3
Comp.'any : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
'Sample Description ! Fibre Kitting Parts
Part Number : HFBR-4503, HFBR-4503Z
Plastic : Connector
Test Item (s) : i Unit : Method MDL Result
: ICP-OES after as per EN 1122, method
Cadmium (Cd) - - | PP 89001 or other acid digestion. 2 N.D.
ICP-QOES after as per US EPA 3050B or
Lead (Pb) PP ther acid digestion. ' 2 N.D.
ICP-OES after as per US EPA 3052 or _
Mercury (Hg) PP iher acid digestion. 2 ND.
Hexavalent Chromium VI (Cré+) ppm | UV-Vis after as per EPA 3060 A /7 196 A 2 N.D.
NOTE: {1)N.D. = Not detected (<MDL})
(2) ppm = mg/kg

(3) MDL~= Method Detection Limit
(4) This report supersedes report no. LPCI/8393(AD)/05

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

L

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Setvice printed overleaf. Aftantion is drawn fo the limitations of
ligbility, indemnification and jurisdictional Tssue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Repott cannot be reproduced, except in full, without prior written permission of the company.

508 Lahoratory Services (M) Sdn. Bhd. | Wisma SGS Lot603 tebuh RajaLumy Kawasan Perindustrian PKNS Pandamaran 42000 PortKlang Malaysia
{Company No. 83972-4) | t +6 (03) 31652320 t +6(03) 31652329  www.sgs.com

{ Mambar of the 565 Group



Test Report

REPORT NO.

: LPCI/8393(AD-1)/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE : 30f3
Company Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts .
Part Number HFBR-4503, HFBR-4503Z
Plastic : Connector
Test Item (5) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % | EPA 3540B/3550B _ 0.0005 ND.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 ND.
1 Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % | EPA 3540B/35508 0.0005 N.D.
| Hexabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B (1,0005 * N.D.
Nonabromo Biphenyl % 1 EPA 3540B/3550B 0.0005 ND.
Decabromo Biphenyl % EPA 3540B/3550B 0.0003 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D. .
Dibromo Diphenyl Ether % - | EPA 3540B/3550B (.0005 . ND.
Tribromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % | EPA 3340B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % | EPA 3540B/3550B (.0005 N.D.
Heptabromo Diphenyl Ether % | EPA 3540B/3550B (.0005 N.D.
Octabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Dipheny] Ether % | EPA 3540B/3550B 0.0005 ND.
Decabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.

(1) N.D. = Not detected (<MDL)
(2) MDL= Methed Detection Limit
Analyst : Hasimah

NOTE:

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issuad by the Company subject to its General Gorditions of Service printed overiea!. Attention is drawn 1o the fimitations of
fiability, indemnification and jurisdictional issue defined therein. The results shown in this test report rafer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproducad, except in full, without prior written permission of the company.

SGS Laboratory Servicas () Sdn. Bhd,

Wisma S35 Lots03 Lebuh Raja Lumu Kawasan Perindusirian PKNS Pandamaran 42000 PortKlang Malaysia
{Company No. 83872-M) | t +6 (03) 31652320 1 +6(03) 31652329  www.sgs.com :

Member of the SGS Group



Test Report

REPORT NO. : LPCI/8396/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06,2005

PAGE : lof3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4506, HFBR-4506Z
Metal : Crimp Ring

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prlfned overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The resuits shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd. | Wisma SGS Lot 603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 PortKlang Malaysia
(Company No. 63972-M) | t 46 (03) 31652320 f +6 (03) 3165 2329 www.sgs.com

! Member of SGSGroup




Test Report

REPORT NO.
CTS REF.

DATE REPORTED :

PAGE

: LPC1/8396/05
: CTS/05/02541/Agilent (S)

SEPT 06, 2005

: 20f3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4506, HFBR-4506Z
Metal Crimp Ring
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) PP | B:2001 or other acid digestion. 2 ND.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 ND.
ICP-OES after as per US EPA 3052 or
Mercury (Hg) ppm other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A / 7196 A 2 N.D.

NOTE: (1) N.D.=Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Repon is Issuad by the Company subject to its General Conditions of Service primed overleaf. Attention is drawn to the limitations of
liability, indemni and jurisdictional issue defined therein. The results shown In this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd.
{Company No. 63972-M)

Wisma SGS Lot603 Lebuh Raja Lumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Klang MaIaysna
t +6(03) 31652320 f +6(03) 31652329  www.sgs.com

Member of SGS Group




Test Report

REPORT NO. : LPCL/8396/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED: SEPT 06, 2005
PAGE : 30f3
Company Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4506, HFBR-4506Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D.=Not detected (<MDL)
(2) MDL= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

< F

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

liability, indemnification and jurisdictional issue defined therein. The re:
otherwise stated. This Test Report cannot be reproduced, except in ful

This Test Report is issued by the Company subject to lts General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
sults shown in this test report refer only to the sample(s) tested unless
I, without prior written permission of the company. .

(Company No. 63972-M)

t +6(03) 31652320 f +6(03)31652329  www.sgs.com

SGS Laboratory Services (M) Sdn. Bhd.J Wisma SGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 PortKlang Malaysia

Memberof SGS Group




Test Report

REPORTNO. ~ : LPCI/8391(AD-1)/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2003

PAGE : 1of3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description Fibre Kitting Parts

Part Number : . HFBR-4511, HFBR-4511Z
Plastic : Connector

Sample Received : 2005/08/30

Testing Date . 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report Is issusd by the Company subject fo its General Conditions of Sarvice printed overleaf, Atiention is drawn to the limitations of
tiabiity, indemnification and jurisdictional issue dafined therain. The resulls shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

Wisma SGS Lot602 Lebuh RajaLumu Kawasan Perinusiian PKNS Pandamaran 42000 Port Kiang Malaysia

G5 Laboraiory Servicas (i) Sdn. Bhd.
t +5{03) 31652320 f +5(03)31652329  www.sgs.com o

{Corpany Ho. §3872-M)

Mamber of the SGS Group



Test Report

REPORT NO. : LPCI/8391(AD-1)/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06,2005

PAGE i 20f3

Company : Messrs, Agilent Technologies Singapore Pte. Ltd.

Test Result

Sample Description Fibre Kifting Parts -

Part Number : HFBR-4511, HFBR-4511Z

Plastic : Connector

'I_'est Item (s} : Unit - Method MDL Result
. : ICP-OES after as per EN 1122, method
Cadmium (Cd) ' PPM 1 59001 or other acid digestion. 2 N.D.
' ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3052 or ' ,

Mercury (He) PP | other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cré+) ppm | UV-Vis after as per EPA 3060 A /7196 A 2 N.D.

NOTE: (1) N.D.=Not detected (<MDL)

(2) ppm = mg/kg
{3) MDL= Method Detection Limit
(4) This report supersedes report no. LPCE/8391(AD)/05

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
~ B.Sc.(HONS) AMIC
MANAGER

This Test Report is jssued by the Company subject o its Gensral Conditions of Service printed cverleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue dsfined therein. The results shown in-this test report refer only to the sample(s} tested unless
otherwise stated. This Test Repert cannot be reproduced, except it full, without prior writter: parmission of the company.

SGS Labaratory Services () Sdn. Bhd. | Wisma SGS Lot603 Lebuh Rajz Lumu Kawasan Perindustrian PKNS Pandamaran 42000
Company No. 63972-M) | t +6(03) 31652320 f +6(03) 31652320  www.sgs.com

PortKiang Malaysia

Membar of the 8GS Group




Test Report

REPORT NO. : LPCI/8391(AD-1)/05
CTS REF. : CTS/05/02541/Agilent (S}
DATE REPORTED: SEPT 06,2005
. PAGE : 30f3
Company Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4511, HFBR-4511Z
Plastic ! Connector
_ Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl "% | EPA 3540B/35508 0.0005 N.D.
Pentabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Heptabrome Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B 0.0005 " ND.
Nonabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Dipheny] Ether % | EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 ND.
Tribromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % | EPA 3540B/35508 0.0005 N.D.
Hexabromo Diphenyl Ether % | EPA 3540B/3550B 0.0003 N.D.
Heptabromo Diphenyl Ether % | EPA3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Dipheny! Ether % | EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D. = Not detected (<MDL)
(2) MDL~= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Repoit is issued by the Company subject to its General Conditions of Service printed overieaf. Attenticn is drawn to the limitations of
liability, Indemnification and jurisdictional issue defined therein. The resulits shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannat be reproduced, except in full, without prior written permission of the company.

358 Laboratory Services (i) Sdn. Bhd, | Wisma SGS . Lot803 Lebuh Raja Lumu Kawasan Perindusrian PKNS Pandamaran 42000 PortKlang Malaysia

{Company Na. B3672-14)
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Msmber of ths SGS Group



Test Report

REPORT NO. :
: CTS/05/02541/Agilent (S)
DATE REPORTED :

CTS REF.

PAGE

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4513, HFBR-4513Z
Metal : Crimp Ring

-Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

LPC1/8394/05

SEPT 06, 2005
1of3

otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The resuits shown in this test report refer only to the sample(s) tested unless

SGS Laboratory Services (M) Sdn. Bhd. | Wisma SGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 PortKiang Malaysia

(Company No. 63972-M) | t 16 (03) 31652320 f +6 (03) 31652329  www.sgs.com

Member of SGS Group




Test Report

REPORT NO. : LPC1/8394/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE ¢ 20f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description : Fibre Kitting Parts
Part Number : HFBR-4513, HFBR-4513Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) ppm B:2001 or other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3052 or
Mercury (He) ppm other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A /7196 A 2 N.D. ]

NOTE: (1) N.D. =Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

-
CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
liability, inder and jurisd| | issue defined thereln. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. .
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Test Report

REPORT NO. . LPCI/8394/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED: SEPT 06,2005
PAGE : 30f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4513, HFBR-4513Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Dipheny! Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D. = Not detected (<MDL)
(2) MDL~= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

e
CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prifmsd overleaf. Attention is drawn to the limitations of
liabllity, Indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested uniess
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.
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Test Report

REPORT NO. :
: CTS/05/02541/Agilent (S)
DATE REPORTED :

CTS REF.

PAGE

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4513, HFBR-4513Z
Metal : Crimp Ring

-Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

LPC1/8394/05

SEPT 06, 2005
1of3

otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The resuits shown in this test report refer only to the sample(s) tested unless
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Test Report

REPORT NO. : LPC1/8394/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE ¢ 20f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description : Fibre Kitting Parts
Part Number : HFBR-4513, HFBR-4513Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) ppm B:2001 or other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3052 or
Mercury (He) ppm other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A /7196 A 2 N.D. ]

NOTE: (1) N.D. =Not detected (<MDL)

(2) ppm = mg/kg
(3) MDL= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

-
CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
liability, inder and jurisd| | issue defined thereln. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. .

(Company No. 63972-M)
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Test Report

REPORT NO. . LPCI/8394/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED: SEPT 06,2005
PAGE : 30f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4513, HFBR-4513Z
Metal : Crimp Ring
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Dipheny! Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D. = Not detected (<MDL)
(2) MDL~= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

e
CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prifmsd overleaf. Attention is drawn to the limitations of
liabllity, Indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested uniess
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.
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Test Report

REPORT NO. : LPCI/8397/05

CTS REF. + CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005

PAGE : lof3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4515, HFBR-4515Z
Plastic : Connector

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prifmd overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The results shown In this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. .
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Test Report

REPORT NO.
CTS REF.

: LPC1/8397/05

: CTS/05/02541/Agilent (S)

DATE REPORTED : SEPT 06,2005

PAGE

¢ 20f3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result ,
Sample Description Fibre Kitting Parts
Part Number HFBR-4515, HFBR-4515Z
Plastic Connector
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) PP 1 B:2001 or other acid digestion. 2 ND.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP ther acid digestion. 2 ND.
ICP-OES after as per US EPA 3052 or
Mercury (Hg) PP Gther acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A / 7196 A 2 N.D.

NOTE: (1) N.D.=Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

n In this test report refer only to the sam)

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of

liability, indemnification and jurisdictional issue defined thersin. The results show: ple(s) tested unless
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Test Report

REPORT NO. : LPCI/8397/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE ¢ 30of3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description : Fibre Kitting Parts
Part Number : HFBR-4515, HFBR-4515Z
Plastic ' : Connector
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Dipheny! Ether % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D. = Not detected (<MDL)
(2) MDL~= Method Detection Limit
Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service prlﬁted overleaf. Attention is drawn to the limitations of
liability, on and jurisdicti issue defined therein. The resuits shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except In full, without prior written permission of the company.
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Test Report

REPORT NO. : LPC1/8399/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06,2005

PAGE : 1of3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description  : Fibre Kitting Parts

Part Number : HFBR-4531, HFBR-4531Z
Plastic : Connector

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

—

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service printed overleat. Attention is drawn to the fimitations of
liability, Indemnification and jurisdictional issue defined therein. The results shown In this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.

SGS Laboratory Services (M) Sdn. Bhd. | Wisma SGS Lot603 Lebuh RajaLumu Kawasan Perindustrian PKNS Pandamaran 42000 Port Kiang Malaysia
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Test Report

REPORT NO. : LPCI/8399/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE : 20f3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4531, HFBR-4531Z
Plastic Connector
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) ppm B:2001 or other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP ther acid digestion. 2 N.D.
ICP-OES after as per US EPA 3052 or
Mercury (Hg) PPIL | other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A / 7196 A 2 N.D.

NOTE: (1) N.D. = Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN

B.Sc.(HONS) AMIC
MANAGER

This Test Report is issued by the Company subject to its General Conditions of Service priﬁtsd overleaf. Attention is drawn to the limitations of
liability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company. .
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Test Report

: LPCI/8399/05

REPORT NO.
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE : 30f3
Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4531, HFBR-4531Z
Plastic : Connector
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Dipheny! Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.

NOTE:

(1) N.D. = Not detected (<MDL)

(2) MDL~= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

< I

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

liability, i n and jurisdi

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of
I Issue defined therein. The results shown In this test report refer only to the sample(s) tested unless
otherwise stated. ThlS Test Repon cannot be reproduced, except in full, without prior written permission of the company.
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Test Report

REPORT NO. : LPC1/8400/05

CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06,2005

PAGE : 1of3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.

The following merchandise was (were) submitted and identified by the client as:

Sample Description : Fibre Kitting Parts

Part Number : HFBR-4532, HFBR-4532Z
Plastic : Connector

Sample Received : 2005/08/30

Testing Date : 2005/08/30 TO 2005/09/06
Test Result : Please see the next page

Analysts : Azlina, Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Rsporl is |ssued by the Company subject to its General Conditions of Service printed overleaf. Attention Is drawn to the limitations of
liability, i and jurisdicti Issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Repon cannot be reproduced, except in full, without prior written permission of the company.
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Test Report

REPORT NO.
CTS REF.

DATE REPORTED

PAGE

: LPC1/8400/05

1 CTS/05/02541/Agilent (S)
: SEPT 06, 2005

: 20f3

Company : Messrs. Agilent Technologies Singapore Pte. Ltd.
Test Result
Sample Description Fibre Kitting Parts
Part Number HFBR-4532, HFBR-4532Z
Plastic Connector
Test Item (s) : Unit Method MDL Result
. ICP-OES after as per EN 1122, method
Cadmium (Cd) PP B.5001 or other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3050B or
Lead (Pb) PP other acid digestion. 2 N.D.
ICP-OES after as per US EPA 3052 or
Mercury (Heg) PP other acid digestion. 2 N.D.
Hexavalent Chromium VI (Cr6+) ppm | UV-Vis after as per EPA 3060 A /7196 A 2 N.D.

NOTE: (1) N.D.=Not detected (<MDL)

(2) ppm = mg/kg

(3) MDL~= Method Detection Limit

Analyst : Azlina

SGS LABORATORY SERVICES (M) SDN. BHD.

CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

“This Test Report is issued by the Comp
liabliity, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.
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Test Report

REPORT NO. : LPCL/8400/05
CTS REF. : CTS/05/02541/Agilent (S)
DATE REPORTED : SEPT 06, 2005
PAGE : 30of3
Company : Messrs. Agilent Technologies Singapore Pte. Litd.
Test Result
Sample Description : Fibre Kitting Parts
Part Number : HFBR-4532, HFBR-4532Z
Plastic : Connector
Test Item (s) : Unit Method MDL Result
PBBs (Polybrominated Biphenyls)
Monobromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Dibromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Pentabromo Biphenyl % . | EPA 3540B/3550B 0.0005 N.D.
Hexabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Octabromo Biphenyl % | EPA 3540B/3550B 0.0005 N.D.
Nonabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
Decabromo Biphenyl % EPA 3540B/3550B 0.0005 N.D.
PBDEs (Polybrominated Diphenyl ethers)
Monobromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Dibromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tribromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Tetrabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Pentabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Hexabromo Diphenyl Ether % | EPA 3540B/3550B 0.0005 N.D.
Heptabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Octabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Nonabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.
Decabromo Diphenyl Ether % EPA 3540B/3550B 0.0005 N.D.

NOTE: (1) N.D. = Not detected (<MDL)

(2) MDL~= Method Detection Limit

Analyst : Hasimah

SGS LABORATORY SERVICES (M) SDN. BHD.
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CHONG KIEN LEN
B.Sc.(HONS) AMIC
MANAGER

This Test Report is Issued by the Company subject to its General Conditions of Service printed overleaf. Attention Is drawn to the limitations of
tiability, indemnification and jurisdictional issue defined therein. The results shown in this test report refer only to the sample(s) tested unless
otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the company.
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